
AC001G

1
2
3
4
5

6

7

8

9
10

11
12 13 14

15

16

17 18 19
20

21

22

2324

25

26

27

30

31
32

33

34 35

36

37

41
42 43

44

45

46
47

48
49

50

52
53

54

55

56 57 58 59 60

61

64

65

66

67
68 69 70 7172

7473

40
39
38

75

51

62
63

28
29

76
77 7879



Item No. Type Sub Part No. Description Qty Unit
001 HY00001197 TAPPING SCREW ST4.2X16 3 PC.
002 HY00000996 REGULATOR KNOB 1 PC.
003 HY00001193 BIND HEAD SCREW M4X12 4 PC.
004 HY00001201 FLAT WASHER 4 4 PC.
005 HY00001140 TANK LABEL 1 PC.
006 HY00001142 TOOL LABEL 1 PC.
007 HY00001144 COVER F 1 PC.
008 HY00001145 SWITCH 1 PC.
009 HY00001194 BIND HEAD SCREW M5X12 2 PC.
010 HY00001200 FLAT WASHER 5 2 PC.
011 HY00001146 XGT LOGO LABEL 1 PC.
012 HY00000344 PRESSURE GAUGE L 2 PC.
013 HY00001139 ELBOW 6-R1/4 1 PC.
014 HY00001147 PIPE 6 SET (OUT) 1 PC.
015 HY00001139 ELBOW 6-R1/4 1 PC.
016 HY00001148 REGULATOR NPT1/4 COMPLETE 1 PC.
017 HY00000999 SAFETY VALVE COMPLETE NPT1/4 1 PC.
018 HY00000337 QUICK COUPLER L NPT1/4 1 PC.
019 HY00001152 LEAD UNIT YELLOW 1 PC.
020 HY00001153 LEAD UNIT BLACK & WHITE 1 PC.
021 HY00001154 PRESSURE SWITCH 1 PC.
022 HY00001197 TAPPING SCREW ST4.2X16 4 PC.
023 HY00001200 FLAT WASHER 5 2 PC.
024 HY00001194 BIND HEAD SCREW M5X12 2 PC.
025 HY00001155 CAUTION LABEL 1 PC.
026 HY00001157 COVER L 1 PC.
027 HY00001158 TANK ASSEMBLY 1 PC.
030 HY00001160 MAKITA LOGO LABEL 1 PC.
031 HY00001186 INDICATION LABEL(QUIET) 1 PC.
032 HY00001187 INDICATION LABEL(MODEL NO.) 1 PC.
033 HY00001188 CAUTION LABEL 1 PC.
034 HY00001161 CAP 19 2 PC.
035 HY00001000 DRAN VALVE R1/4 1 PC.
036 HY00001093 FLAT WASHER 6 4 PC.
037 HY00001162 RUBBER FOOT 4 PC.
038 HY00001003 SLEEVE 6 4 PC.
039 HY00001004 FLAT WASHER 6L 4 PC.
040 HY00001005 HEX.BOLT M6X16 4 PC.
041 HY00001163 AIR FILTER ASSEMBLY 1 PC.
041 INC. Item No. 42,43
042 HY00000970 AIR FILTER ELEMENT 1 PC.
043 HY00001164 O-RING 50 1 PC.
044 HY00001165 MUFFLER TUBE 8 1 PC.
045 HY00001192 HEX SOCKET HEAD BOLT M5X60 4 PC.
046 HY00001198 SPRING WASHER 5 4 PC.
047 HY00001200 FLAT WASHER 5 4 PC.
048 HY00001167 CYLINDER HEAD ASSEMBLY 1 PC.
049 HY00001168 HARF UNION 6-R1/8 1 PC.
050 HY00001169 PIPE 6 SET (IN) 1 PC.
051 HY00001170 CHECK VALVE ASSY 1 PC.
052 HY00001171 O-RING 37 1 PC.
053 HY00001172 CYLINDER 36 1 PC.
054 HY00001173 CYLINDER SIM 1 PC.
055 HY00001174 PISTON ASSEMBLY 1 PC.
056 HY00001195 BIND HEAD SCREW M5X8 1 PC.
057 HY00001200 FLAT WASHER 5 1 PC.

2 MODEL AC001GZ (8/10/23)



Item No. Type Sub Part No. Description Qty Unit
058 HY00001175 FAN 60 1 PC.
059 HY00001176 POLY LIBBED BELT 5-265 1 PC.
060 HY00001177 MOTOR ASSEMBLY 1 PC.
061 HY00001191 HEX SOCKET HEAD BOLT M5X20 3 PC.
062 HY00001199 FLAT WASHER 5L 3 PC.
063 HY00001178 SLEEVE 5 3 PC.
064 HY00001179 CUSHION 3 PC.
065 HY00001189 BOND 1 PC.
066 HY00001190 TUBE 1 PC.
067 HY00001196 TAPPING SCREW ST3X13 1 PC.
068 HY00001180 TERMINAL CASE L 1 PC.
069 HY00001181 TERMINAL UNIT 1 PC.
070 HY00001182 RUBBER PIN 6 2 PC.
071 HY00001183 TERMINAL CASE R 1 PC.
072 HY00001196 TAPPING SCREW ST3X13 2 PC.
073 HY00001184 LEAD UNIT BROWN 1 PC.
074 HY00001196 TAPPING SCREW ST3X13 2 PC.
075 HY00001185 COVER R 1 PC.
076 HY00001200 FLAT WASHER 5 2 PC.
077 HY00001194 BIND HEAD SCREW M5X12 2 PC.
078 HY00001200 FLAT WASHER 5 1 PC.
079 HY00001194 BIND HEAD SCREW M5X12 1 PC.
C01 HY00001203 CARTON F/AC001GZ 1 PC.

ACCESSORIES - Visit www.makita.ca for more accessories information -
A01 ------- 40V MAX LI-ION BATTERY
A02 ------- BATTERY CHARGER

3 MODEL AC001GZ (8/10/23)


	AC001G - PAGE 1
	AC001G (for PB)
	AC001GZ


